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i EHTREYAE Fibw A
Deserigtion Li-ion Polymer Cell Brand L,
L 2 | BB/ rty
¥ | Type, Color, 1260110-10000 (;*‘& A
m o | Specification rade
% =
I - JURBEMFRERERIBAIR AR Guangdong Cvasun New .
7 | A7 BB |norgy Technology Co., Ltd | R4 Ase i AEem seieg | 1 NVHES
anufacturer = - hlge Produced Date ————
and Address 145 NO. 14 Shichongheng Road, Shipai Town, Dongguang Serial No.
City, Guangdong Province
AL AL S hE IR REUE R AR AR Guangdong Cvasun New Energy ATAS A
Applicant and Techn7ology ClﬁoA JLtd TTRARETAHEASEEKL4S N 14 el éj{%&%
Address Shichongheng Road, Shipai Town, Dongguang City, Guangdong Province Test Type Consignment test
e 4R B 4123091 krEH R ERE
Sample Quantity 40 Vourch No. Sample Method |Send by applicant
Py ’ o [ H :
BERIRL E# BAER ) %5 A 87 iy
Condition Normal Re%;?:ng 2021-11-01 Date Tested 2021-12-30
R = > fepe IZ‘ L] ! =
IR CRIEFARAETF M) E-LRIEITIREE38. 3F T

UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria

Test Standards |cr/g0/ac 10/11/Rev. 7/Subsection 38. 3

CRIGFAFHET M) B-LRRIEITHREE38. 3E T

UN Recommendations on the Transport of Dangerous Goods Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 7/Subsection 38. 3

A E KR
Judge Standards

G, T E RS GRIEFFREFM) B ERIEIThHEE38. 3% /f:‘
After inspection, the test items accord with UN Recommendatlons ‘on the Transport of
Dangerous Goods Manual of Tests and Criteria ST/SG/AC. 10/11/Rev 7/Subsect10n 38 3

st -
Conclusion of %5§A*k@"%?ﬁﬁfa -
Test 0ff1c1a1 Seal =
AEB% mmﬁmﬁma
Issue Date: December 30,2021
& > smidii
Remarks
Ejide B J/‘i A% Gl !
Approved /h Checked Edlted is
By: By:

ZERERL M=
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Test Environment

BE: (21.9~24.6) C {BFE: (45.7~59.2) %RH
Temperature : (21.9~24.6) ‘C Humidity : (45.7~59.2) %RH

Fo T 12 L334 B 1 A0 A FA LA AR
Test Result
Description
WALAER: | ARE RET A LSRE L EX T %25
KZoths: TARAERETKZEENKIS
gy s ) RE R A B E S B 183 5 A M R 01 #7 A el DY
FWAMA: T RELAENABRXRAYESEE CTIX25#
SEIG S M A Songshan Lake Headquarters: No. 2, Gongye South Road, Songshan Lake Sci-Tech

Laboratory Address

Industrial Park, Dongguan, Guangdong

Chang’ an Location: No. 10, Lianhu Road, Chang’ an, Dongguan, Guangdong

Shijie Location: 4/F,Huake City Shiji Inno-Tech Park, No. 183, Chonghuan

Middle Road, Shiji Town, Dongguan, Guangdong

Dongcheng Location: Guanghui Industry, Dongcheng Tongsha Sci-Tech Park, Dongguan,

Guangdong

R EI
Matters Need
Attention

L RETHwE/ M. F%. EAZT, R BekinEii L HETR.

2. REANMPBHEAtHE, FEEH (EXEHRI) miiks.

3. BATLIEMHORER, A TEIE. o5 ROGERARES TN E MR &L . REETER
B, RIS EEERRNSEREITES.

4. FIEERAOAERE B RS R, FVMAHESS R B S.

5. B AWERIIREZ BiE, EHNMRAEERBEFUE, MAANTZRESER. (%K
WEMRVIE: RE&ZE5H, &RE7TH, BT ~HI15H)

1. The test report is invalid when altered, lack of signatures of the testing,
reviewing and approving personnel, or lack of official stamp for inspection and
testing of testing laboratory.

2.The test report shall only be reproduced in full unless prior written
authorization has been attained

3.The test results and conclusion reflect the status of conformity of the sample
(s) tested only. The test result shall not be used for advertisement unless prior
written authorization has been attained.

4. The sample information is provided by applicant, and the laboratory shall not
be responsible for its authenticity and completeness

5. If the customer does not raise any objection within the discrepancy period from
the date of receipt of the report, the result(s) shall be deemed to be accepted
by the customer. (Discrepancy Period for Various Reports: Agricultural Products 5
days, Food 7 days, Other Industrial Products 15 days).
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Tests performed (name of test and test clause):
Test items Sample Number
T.1: Altitude simulation / EEAEFL
T.2: Thermal test / &R
T.3: Vibration / #Rzh Cl# —Cl0#
T.4: Shock / W
T.5: External short circuit / AMEFEH
T.6: Crush / #JE or Impact/#Ei Cll# - C20#
T.7 Overcharge / T 75 HS N/A
T.8: Forced discharge / 3&filHE C21# - C40#

The sample’ s status is good.

FEfIRUL R T

The conditions of the cells of samples No. Cl# to Cb# are at first cycle, in fully charged states.
REMRE Cl# — Co#HAEE—IRIEH 7o Al BB B HA 58 2 7 FARAS Y BEES

The conditions of the cells of samples No. C6# to C10# are after 25 cycles ending in fully charged
states.

BER RS O68 — CLOMAN =+ T B TR 70 Mol JB 5 522 Fa B RAS O L 5

The conditions of the cells of samples No. Cl1# to Cl5# are at first cycle at 50% of the design
rated capacity.

RS Cl1# — CI5# N —IRIEH 7o i A R R Zn R A E /T 50%IRAS BT B .

The conditions of the cells of samples No. Cl6# to C20# are after 25 cycles at 50% of the design
rated capacity.

t E RS CL6H to C208 9 =+ TLIRIBEHF UL AT R ZEFRFR A E T 50%IRAS B s

The conditions of the cells of samples No. C21# to C30# are at first cycle, in fully discharged
states:

FEMYRS C214 — C30# A5 — KRB 7o/l A A58 TR FEIRAS B RS

The conditions of the cells of samples No. C31# to C40# are after 25 cycles ending in fully discharged
states.

FES YRS C318 to CA0H A+ FLIRTEH 7R A FE A A J5 58 & B IR S B B o

The sample submitted by manufacturer is cell only. #ilif 2 (L AR SN B
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Test Procedure:
1. Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence

on the same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. B—Fh
KB RIS AT T. 1 2 T. 8 BURIG . B L SRR AR R B — it B TR 1.1 2 T. 6.5 T. 6
AT, 8 R oK 55 AMA T () Bt

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss (%)=(0M1-M2) /M1 X100

ANTEMRERR, ATHUTARIE: REHK (%) =M1-M2)/M1 X100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as “no mass loss”

K M BRBATORE, 2 ERRENRE. WEREHRARAEE TRAFINEBUE, MU~ “TRER

Mass M of cell or battery Mass loss limit
S B Rt FREBKRE
M<lg 0. 5%
1g<M<T75g 0.2%
M>T75g 0.1%

3. In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test battery after
testing is not less than 90% of its voltage immediately prior to this procedure.

FEMR T 1 ET. 4, BBGHETER. LS. e, THEEMLR A, FAEFMARERERKE
BT 2% B TR AN /N F R AE 34T 1X — IR AT EB R 5 90%.

General product information:

— = miE R

Product name FAjthZSAY iiggzgzgggégq;;;ion Cell
Type/model A= 1260110-10000
Nominal voltage Fr¥RHELE 3.7V

Rated capacity FERE 10000mAh
Recommended charging voltage X KFRHLH

& 4.2V

Maximum charging current F A7 H HR 10000mA

Maximum discharging current F KA | 10000mA

Discharge cut—off voltage FUEREIEE | 3.0V

Dimensions JR~f #3 (110%60%12. 1) mm
Weight & #1171.9g
Appearance of Samples B4 BHE RE

The final evaluation of the battery must be conducted in the end product for which the battery will

be used
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Test Report

No :

X21120301

NO./
5

Inspectio
n items/

06 10 H

standard requirement/fz i E 3K

Clause/

Requirement + Test /Z= 3K - 1

Result - Remark/45 -1 ik

Verdict/
TPEY

Test T.1:
Altitude

simulatio
o/ =
)

38.3.4.1

Test cells and batteries shall be stored
at a pressure of 11.6 kPa or less for at

least six hours at ambient temperature

Q0£5°CY ¥ B S FI B E IR B A
20+5°C. KREAA KT 11.6kpa B
IR R AFADF 6 AN/

Meet the requirements/ff &

R

Pass/ & 1%

Cells and Dbatteries meet this
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this procedure. The requirement
relating to voltage is not applicable to
test cells and batteries at fully
discharged states.
(BT &K : TRERK.
TR TTE M. Tk, TR
KTCE KGR HE B IS 1
FF 2% B A T 00X B O B B R Y
90%. LIS T B K 77 T O E SR ANE
FA T 58 2 8 R ) R RS A R

No leakage, no venting, no
disassembly, no rupture and

no fire. / LR TLE M.
Toor . LK TEE K
WE .

The data see table 1.
/ AREHE LR 1.

Pass/ & &

Test T.2:
Thermal

test/ 15, /&
e

38.3.4.2

Test cells and batteries are to be stored
for at least six hours at a test
temperature equal to 72+2°C, followed
by storage for at least six hours at a test
temperature equal to - 40+2°C. The
maximum time interval between test
temperature extremes is 30 minutes.
This procedure is to be repeated 10
times, after which all test cells and
batteries are to be stored for 24 hours
at ambient temperature (20 £5°C). /&
SRR AE 72£2°C FIRHHE
Z /b 6 MNIEE, SRJEIRAE- 40£2°C |
HIEFREZE D 6 NI . B
HIBR B RRET (B 30 7+%f. anikig
B 10 IR, &K AR IE 20£5°C /Y
HETFE 24 DA

Meet the requirements/ff &

R

Pass/ & 1%

For large cells and batteries the
duration of exposure to the test
temperature extremes should be at least

12 hours. /3F F K E A KM, 7£5
RAEIE A E HIRT E] 52> 12 A~/
s

Not Applicable//~ & F
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standard requirement/A7 /fE 2 3K

Requirement + Test /Z K- 18

Result - Remark/%45 R-1Fid

Verdict/
Ty

Cells and batteries meet this
requirement if there is no mass loss, no
leakage, no venting, no disassembly,
no rupture and no fire and if the open
circuit voltage of each test cell or
battery after testing is not less than
90% of its voltage immediately prior to
this procedure. The requirement
relating to voltage is not applicable to
test cells and batteries at fully
discharged states.
(RS E 2K TRERK.
TR TE M. Tk TR
RTE KR; raaE Bl A v 5
FF B £ AN T W0 BT T B FR S Y
90%. BLIORT F K7 T K EER A E
FA T 58 45 5 FBJ ) R RS A LI

No leakage, no venting, no
disassembly, no rupture and

no fire. / TIRH. TE A
T fR . TR LR TCE K
A

The data see table 1.
/PR EE LR 1.

Pass/& 1%

3 16 T, % 6
Page 6 of 16
Inspectio
N?Oé n items/ | Clause/
T BRBIE | &%
3 Test T.3: | 38.3.4.3
Vibration
1R

Cells and batteries are firmly secured
to the platform of the vibration
machine without distorting the cells in
such a manner as to faithfully transmit
the vibration. The vibration shall be a
sinusoidal waveform  with a
logarithmic sweep between 7 Hz and
200 Hz and back to 7 Hz traversed in
15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours
for each of three mutually
perpendicular mounting positions of
the cell. One of the directions of
vibration must be perpendicular to the
terminal face. /A fh W6 20 2F [&] b 22 &
fERshEa W E. HR3)LIEZETE
X, LA 7Hz #INZE 200Hz, A5
AEE| THz H—AMEF, — MEF
415 5y . RN EAEE
75 1 LR 12 IR, 3% 3 ANET.
Eﬁij—/l\#ﬁiﬂjﬂfﬂ%;}ﬁ I B fn
IR FE.

Meet the requirements/f &

2R

Pass/ & 1%
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Inspectio | standard requirement/Fr £ 3K s
No/ n items/ | Clause/ | Requirement + Test /Z K- Result - Remark/45 -1FiA gﬁei%?;;/ .

=3
F5 | wwme | 2%

The logarithmic frequency sweep shall
differ for cells and batteries with a
gross mass of not more than 12 kg
(cells and small batteries), and for
batteries with a gross mass of more >
than 12 kg (large batteries). /51 & | EX
ARTF 12kg HIHE L (FE A1/ BR)
R 12kg B ORI, XF
A .

Meet the requirements/{5 &
4 L Pass/& 1%

For cells and small batteries: from 7
Hz a peak acceleration of 1 gn is
maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the
frequency increased until a peak
acceleration of 8 gn  occurs
(approximately 50 Hz). A peak :
acceleration of 8 gn is then maintained | Meet the requirements/#¥f & Pass/ 24
until the frequency is increased to 200 | ZE3R assiE
Hz. /%§ T B SH/NE A, X 40
A M THz FFERREF 1gn B SR INE
EEEIEA 18Hz, REHIRIER
FF7E 0.8mm (SR 1.6mm) FFHEN
SRR RKINEFEILE 8gn (I
#9749 50Hz), 4 B KNI (R FF7E 8gn
E 2L N2 200Hz.

For large batteries: from 7 Hz to a peak
acceleration of 1 gn is maintained until
18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency
increased until a peak acceleration of 2
gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then

maintained until the frequency is ) X
. NE
increased to 200 Hz. /%fF KZYHEith Not Applicabla/hii

4, SHEEESN: M 7THz FFiEREF
lgn MR KMEE BB MERN
18Hz, REHIRIEIREFAE 0.8mm (&
fWm# 1.6mm) FFHE AR R B 2 & KM
EEIE R 2gn (R 24 25Hz), K&
RN FE AR R E 2gn B RIS N 2|
200Hz.
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No :

X21120301

No./
e

Inspectio
n items/

i E

standard requirement/F 1 2 3K

Clause/
=
%K

Requirement + Test /23K -1 5

Result - Remark/45 B -3FiR

Verdict/
TPEY

Cells and Dbatteries meet this
requirement if there is no leakage, no
-venting, no disassembly, no rupture
and no fire during the test and after the
test and if the open circuit voltage of
each test cell or battery directly after
testing in its third perpendicular
mounting position is not less than 90%
of its voltage immediately prior to this
procedure. The requirement relating to
voltage is not applicable to test cells
and batteries at fully discharged states./
S BEBAE & ER: TRKR. LE
M. oo EBREURTE K
G, e A S M R R
T M AT T 2% B IR 90%. BRI
THEFEHPERAEMN T TR
FH, i 1 EL R B

No leakage, no venting, no
disassembly, no rupture and
no fire.

| BIRE. TEMW. Lo
fift. TR LK TE K
%

The data see table 1.
/MR EE AR 1.

Pass/ &%

Test T.4:
Shock/ 77
o

38.34.4

Test cells shall be secured to the testing
machine by means of a rigid mount
which will support all mounting
surfaces of each test cell. Each cell or
battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn
and pulse duration of 6 milliseconds.
Alternatively, large cells may be
subjected to a half-sine shock of peak
acceleration of 50 gn and pulse
duration of 11 milliseconds. Each cell
shall be subjected to three shocks in
the positive direction followed by three
shocks in the negative direction of
three mutually perpendicular mounting
positions of the cell or battery for a
total of 18 shocks. /LA%&E HIFE4EE]
EEBNER. W& AEEE ML
WE{E A 150gn H3 IE 5% B ok & 12
o, BKIPHFLE 6ms, FAF, KBS
G EAINIEE 50gn FRK A RREE RS
[B] 11ms M EZE S, S
WBAE=Z"EAEENBEHZERT
PLHIER MA&Z =R, BEER
HHEZ=%rE, SHE% 18 X
e

Meet the requirements/f &

ZR

Pass/ & 1%
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Test Report |

o: X21320301

o

NO./
K5

Inspectio
n items/

BRI H

standard requirement/A7 1 B2 3K

Clause/
27 %

Requirement + Test /Z 3K A58

Result - Remark/45 £ -1FiA

Verdict/ B
Ty

Each battery shall be subjected to a
half-sine shock of peak acceleration

-depending on the mass of the battery.

The pulse duration shall be 6
milliseconds for small batteries and 11
milliseconds for large batteries. Each
cell or battery is subjected to three
shocks in the positive direction
followed by three shocks in the
negative direction of each of three
mutually  perpendicular  mounting
positions of the cell for a total of 18
shocks. The formulas below are
provided to calculate the appropriate
minimum peak accelerations /%&E~FE
th 28 32 1 ok Ve A o E B T B i
MO, /) E I B Pk o 15 ZE B [B] O
6ms, K it 1 K i 45 42 B[R] A
11ms, FMFERBIE=ANHEIHEER
M 2= A IET MEZ =R
iy, BEERTEEZ=0ME,
BIEZ 18 P RE THAR
S vt AT B A /A B NS .

Meet the requirements/fF &

R

Pass/ &%

Cells and batteries meet this
requirement if there is no leakage, no
venting, no disassembly, no rupture
and no fire and if the open circuit
voltage of each test cell or battery after
testing is not less than 90% of its
voltage immediately prior to this
procedure. The requirement relating to
voltage is not applicable to test cells
and batteries at fully discharged states.
[ BB EER: TIRB. T
B, Tk, TR LR TTE K
& HIGEEBMBNNRE # T B B E A
AR T3 F 2 EB R B 90% .
BEIR T8 E 7 M ERAEH T
SE AT fE Y B R B Y

No leakage, no venting, no
disassembly, no rupture and

no fire. / oIk~ JCE M.
T TR TEE K
.

The data see table 1.
/ REHE WK 1.

Pass/ &%
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NO./
Fe

Inspectio
n items/

56 5 H

standard requirement/A7 i Z 3K

Clause/
S

Requirement + Test /23K 56

Result - Remark/45 £-1Fid

Verdict/ B
TPE

Test T.5:
External
short
circuit/ b

A BE

38.3.4.5

The cell or battery to be tested shall be
temperature stabilized so that its
external case temperature reaches
57+4°C and then the cell or battery
shall be subjected to a short circuit
condition with a total external
resistance of less than 0.1 ohm at
57+4°C. This short circuit condition is
continued for at least one hour after the
cell or  Dbattery external case
temperature has returned to 57+4°C. /
RIFIAIF TR R ELE 57 +4°C,

LAME BEf SN RIBEIEE] 57+4°C, 2
JE ¥ S IEFAR /N T 0.1 BREFH] 2
FL P BT B AT AR B, B AN RIR
A E 57+4°C ZJERFEFEHIRTE 1
ANBFRA b o ST ORERI, IR B R
KEHRBAERN—F LR R

Meet the requirements/fff &

ZR

Pass/& 1%

Cells and batteries meet this
requirement  if  their  external
temperature does not exceed 170 °C
and there is no disassembly, no rupture
and no fire during the test and within

six hours after the test./ Bt EL &7
EER: ANRIREFURZE 6 1
N, AMRBEAED 170°C, FF
BEDE. THEEMTE KR K
e

No disassembly, no rupture
and no fire during the test
and within six hours after the

test/ZEM R T FEF UL K2
J& 6 NINET, AMRIBEA
Bt 170° ¢ HFELESE-
THHEMTEE KR KE.

The data see table 1.
/ MAEHE WK 1

Pass/ & 1%

Test T.6:
Impact /
Crush/ &
&/ E

38.3.4.6

Test procedure — Impact (applicable to
cylindrical cells greater than or equal
to 18 mm in diameter) /fEH(EES T H
BRFEHET 18mm Y EHTE )

Not Applicable// & F
(Prismatic cell/B )
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No: X21120301

NO./
55

Inspectio
n items/

eI H

standard requirement/F /2 3K

Clause/

Requirement + Test /2= 3K - 36

Result - Remark/45 -7k

Verdict/ B
TPEY

The sample cell or component cell is to
be placed on a flat smooth surface. A
15.8 mm+0.1lmm diameter, at least 6
cm long, or the longest dimension of
the cell, whichever is greater, Type 316
stainless steel bar is to be placed across
the centre of the sample. A 9.1 kg+0.1
kg mass is to be dropped from a height
of 61£2.5 cm at the intersection of the
bar and sample in a controlled manner
using a near frictionless, vertical
sliding track or channel with minimal
drag on the falling mass. The vertical
track or channel used to guide the
falling mass shall be oriented 90
degrees from the horizontal supporting
surface. /KHF i E — > FIEEDEIE
FHLE. B—EHAZHN 15.8 mmt
0.lmm, £EA/NF 6cm K] 316 1~
MEEd ST EHRER B—RE
9.1 kg+0.1 kg FIEYIM 61£2.5 cm
Y = LV AV B

Not Applicable//~ & FH

(Prismatic cell/#FE L)

The test sample is to be impacted with
its longitudinal axis parallel to the flat
surface and perpendicular to the
longitudinal axis of the 15.8
mm=0.1lmm diameter curved surface
lying across the centre of the test
sample. Each sample is to be subjected
to only a single impact. /85T
FES, YRS REFATHS
BRERERPTLEER 158
mm0.1mm B RN HEE. &
— A EEmRER—RES.

Not Applicable//~i& FH

(Prismatic cell/ A )

Test Procedure — Crush (applicable to
prismatic, pouch, coin/button cells and
cylindrical cells not more than 18 mm

in diameter). /HFE (ERATHREE.
SR, WH/AINBESHMERANET
18mm [ [E AT FiEY)

Meet the requirements/ff &

2R

Pass/ &%
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Test Report

No: X21120301

NO./
5

Inspectio
n items/

56 191

standard requirement/FR 22 3K

Clause/

Requirement + Test /23K - 1%

Result - Remark/45 B-1FiR

Verdict/ B
T

A cell or component cell is to be
crushed between two flat surfaces. The
crushing is to be gradual with a speed
of approximately 1.5 cm/s at the first
point of contact. The crushing is to be
continued until the first of the three
options below is reached. /¥ 1 i IAE
PP Z B E, 57 71 BN
R, TESE—AHefuh sl b BT RA N
1.5cm/s. HFERFEEIT, ERIHILL
T=MERZ—
(a) The applied force reaches 13
kN=0.78 kN;

/HEN 7735 %] 13 kKN£0.78 kN
(b) The voltage of the cell drops by at
least 100 mV; /FERHIHEE FEZED
100mV
(¢) The cell is deformed by 50% or
more of its original thickness. /Fjth A%
IR R B 50% L L.

(a) The applied force reaches
13 kN=+0.78 kN
Hifn 71352 13 kKN£0.78 kKN

Pass/ &%

A prismatic or pouch cell shall be
crushed by applying the force to the
widest side. A button/coin cell shall be
crushed by applying the force on its
flat surfaces. For cylindrical cells, the
crush force shall be applied
perpendicular to the longitudinal axis. /
A T BCAOIR EL S R M B B Y — T
Jti . 4401 /BE T % B RS R A\ FSFHE SR
M E. FEFETENMMN S W ahEE R TT
DS

Meet the requirements/ff &

KR

Pass/ & 1%

Each test cell or component cell is to
be subjected to one crush only. The test
sample shall be observed for a further
6 h. The test shall be conducted using
test cells or component cells that have
not previously been subjected to other
tests./F MM R 2HEM HHEHR
G — IR, E S5 R JE B A
BEME 6 /Mt

Meet the requirements/ff &

B3R

Pass/ &%
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dfn

Inspectio | standard requirement/47 #E 22 3K Verdict/ 2
n items/ | Clause/ | Requirement + Test /Z K- Result - Remark/45 B -1FiA TP
MIRIE | &2 A

Cells and component cells meet this
requirement if their external

temperature does not exceed 170°C No disassembly and no fire. /
and there is no disassembly and no fire | £/, TEKMEKE.
during the test and within six hours Pass/&1&

after this test. /BN R ZER: £ | The data see table 2.
TREFLKEZIE 6 ANIEH, 4MRIE | /7 MSREEE 13K 2.
FEAERIT 170°C, FE LA EAMTE
KILF KA

Test T.7: | 38.3.4.7 | The charge current shall be twice the

Overchar manufacturer's recommended
ge/ I 7 maximum continuous charge current.
BE, Tests are to be conducted at ambient

temperature. The duration of the test
shall be 24 hours. The minimum
voltage of the test shall be as follows: /
EZERT, L2 FRHIER SRR &
KFFEETT R RN 7R B, A
A 24 B . MRS BREMT T
When the manufacturer's
recommended charge voltage is not
more than 18V, the minimum voltage
of the test shall be the lesser of two
times the maximum charge voltage of | Not Applicable/A & =i
the battery or 22V. /U B 1] 3& i E K
H7e BB RN 18V, AR A&
/N7 B R R A 1 3 T LR T K
78 R O IR B 2 22V Z Y
BNE.
When the manufacturer's
recommended charge voltage is more
than 18V, the minimum voltage of the
test shall be 1.2 times the maximum
charge voltage. /41 SR Il 1& i E MR 78
B FE R 18V, AR & /N 78 B
B, R 1% A2 1) 166 T B R ) B K 78 R
BER 1.2 f&.

There is no disassembly and no fire
during the test and within seven days

after the test. /ZEMIR A FM K58 Ak
Ja 7KW FERES AT E KSR

Not Applicable//~ & F S
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NO./
s

Inspectio
n items/

A 36 7 H

standard requirement/Fx E Z 3K

Clause/
23K

Requirement + Test /23R X5

Result - Remark/45 -1k

Verdict/
TFEy

Test T.8:
Forced
discharge

/ 5 1l T8
2!

38.34.8

Each cell shall be forced discharged at
ambient temperature by connecting it
in series with a 12V D.C. power supply
at an initial current equal to the
maximum discharge current specified
by the manufacturer. /ZE R T, HH
ANESIERE 12V MERBIR B
ITEEMICE, LB BIRAtEEA
O] 46 B8 I 9 1) 3 P B R A B KT
FH LY
The specified discharge current is to be
obtained by connecting a resistive load
of the appropriate size and rating in
series with the test cell. Each cell shall
be forced discharged for a time interval
(in hours) equal to its rated capacity
divided by the initial test current (in
ampere). /8 % {75 FE B It @ i AR BK
7E MR B0 A& K/ T 2 1)
FECRIRAR, A S R SR 1 R A
8] (/N B ) 9 0 E 2 B R DA D 4R RO
(&5,

Meet the requirements/TF &

R

Pass/ &1

There is no disassembly and no fire
during the test and within seven days

after the test./7EMA A AP 3 52 AL
J& 7 RN, R BMITEKIR
RAE

No disassembly and no fire.
|5 AT E KRR K
&,

The data see table 3.
/ MAREHE 3K 3

Pass/ &%
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Table 1. Test T.1~ Test T.5/ 3 1.

M T~ T.5

OCV | TestT.1 Altitude | Test T.2 Thermal Test T.3 Test T4 Shock/ Test T.5 External
ocM | prior simulation/iX36 | test/ik3E 2: ¥ | Vibration i3 ﬁ%sg% : 4. 7; + short circuit/ iR
Sample | priorto | 1 | L e A A JE R 3: sl il 5. ShEbiERE
. i tes
No./#¢ | test/i RIS Mass Change i Change M Change e Change c
nEE | AR W | loss i loss T loss @ loss atio Maximum
=]x] §=3 ’_; 2AS E‘—UEE }ﬁ% ratio E‘i% ratio Jﬁ% ratio E‘i% rati Temperature © C
£ (g) B wgEw | PE | gk | 2F | mER | o | BER | o,
& ik %) ik %) R %) Rk %) BEiEE (C C)
™) (%) (%) (%) (%)
Cl | 171.901 | 4.181 | 0.001 | 99.976 | 0.006 | 99.043 | 0.001 | 99.976 | 0.001 | 99.976 89.73
C2 | 171.905 | 4.179 | 0.001 | 99.976 | 0.008 | 98.875 | 0.001 | 99.976 | 0.001 | 99.976 90.25
C3 | 171.895 | 4.180 | 0.001 | 99.976 | 0.011 | 99.067 | 0.001 | 99.976 | 0.001 | 99.976 89.54
C4 | 171.896 | 4.177 | 0.001 | 99.976 | 0.012 | 98.946 | 0.001 | 99.976 | 0.001 | 99.976 90.56
C5 | 171.900 | 4.176 | 0.001 | 99.976 | 0.005 | 98.994 | 0.001 | 99.976 | 0.001 | 99.976 90.07
C6 | 171.895 | 4.175 | 0.001 | 99.976 | 0.013 | 99.042 | 0.001 | 99.976 | 0.001 | 99.976 89.55
C7 | 171.885 | 4.174 | 0.001 | 99.976 | 0.008 | 99.089 | 0.001 | 99.976 | 0.001 | 99.976 80.67
C8 | 171.904 | 4173 | 0.001 | 99.976 | 0.005 | 99.137 | 0.001 | 99.976 | 0.001 | 99.976 88.92
C9 | 171.911 | 4172 | 0.001 | 99.976 | 0.020 | 99.137 | 0.001 | 99.976 | 0.001 | 99.976 89.55
C10 | 171.921 | 4171 | 0.001 | 99.976 | 0.010 | 99.137 | 0.001 | 99.903 | 0.001 | 99.976 89.67
Table 2: Crush or impact/ & 2: HESIE T
T
Samplelfé"/ﬁ“” Cli# Cl2# C13# Cl4# C15#
OCYV prior to test /i3
b 3.789 3.789 3.794 3.792 3.788
ORI TT 2% R (V)
Test‘gjf Temp./IEE (° C) 23.86 23.67 23.73 23.82 23.74
Crush/Jll 77 =
4
T.6:4% )k Samplelfmg'/ o Cl6# C17# C18# C19# C20#
OCYV prior to test /i3
3.795 3.792 3.791 3.790 3.793
36 B FF 2% FLE (V)
Temp. /I (° C) 23.67 23.55 23.76 23.83 23.62
Table 3: Forced discharge / 3 3: 5S&HIH
Samglzﬁlg-/ P cotw | coom | cos | coan | cose | coew | coms | cos# | coow | c3ow
2f=]
ot & OCYV prior to
kel testAREIFF | 3.219 | 3.250 | 3.221 | 3219 | 3.230 | 3.294 | 3.293 | 3.304 | 3.252 | 3.261
Forced BEE (V
discharge/ | . (/%
M T.8 5% Sam{_’ZNE‘," C31# | C32# | C33# | C34# | C35# | C36# | C37# | C38%# | C39# | C40#
il o 5
OCYV prior to
test/RIGHTFF | 3.290 | 3.266 | 3.255 | 3.225 | 3293 | 3232 | 3.262 | 3.220 | 3.288 | 3.211
HHEE (V)
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